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ARITEKS BOYACILIK TIC SAN A S 
HEKIMSUYU CAD NO 38 KUCUKKOY İSTANBUL 
TEL:  02125380598 
FAX:  
To the attention of  Duygu Uğuzluoğlu  &  Özgür Kuşku   

 
The following sample(s) was (were) submitted and identified by/on behalf of the client as: 

 

Sample No. Sample Description 

A woven fabric in neon green (claimed to be ardyra classic neo – 8790 yellow) 

 

Client’s reference No. : TR 1692835 
   

Buyer : Not Provided 
   

Order No. : Not Provided 
   

Model/Style No. : ARDURA CLASSIC NEO 5790 YELLOW  
   

Article No. : Not Provided 
   

Age Grade : Not Provided 
   

Manufacturer : ARITEKS BOYACILIK 
   

Country of Origin : Not Provided 
   

Country of Destination : Not Provided 
   

Shipment Date : Not Provided  
   

Fiber Composition : Not Provided  
   

Fabric Weight : Not Provided  
   

End Use : Not Provided 
   

Agency : Not Provided 
   

Sample Receiving Date : 7 February 2020 
   
   

Test Performing Period : 7 February 2020 ~ 23 March 2020 
   

Submitted Care Label Instructions : : Not Provided      
   

Overall Conclusion : FAIL 

Test Results : Please refer to the next page(s). 
   

Performed Test Summary: Selected test(s) as requested by client against Client’s performance standard. 
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Test Parameters Result 

Physical tests A 

Colour Fastness to Artificial Weathering F 

 

Remarks : M = Meets client’s requirement 

  F = Exceed client’s requirement 

  I  = Inconclusive 

  * = No specified requirement 

Notes: Conclusions on meet/fail are based on the test result from the actual sampling of the received sample(s). 

 Residual sample can be returned to client if requested. 
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The test results relate to the tested items only.  
Test reports without SGS seal and authorised signatures are invalid. 
Reported results do not include uncertainties.  

 

 
 
 
 
 

Doğan Kaya 
Customer Services Supervisor 

Bilal Kılaz yetkilimüdür 
Customer Services Manager 

 

 

 
 
  

Issued in Istanbul 
Signed for and on behalf of 
SGS Supervise Gözetme Etüd Kontrol Servisleri A.Ş. 
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Colour Fastness to artificial Weathering 

Test Method: ISO 105-B04:1994 - Method 2, Grade 6 

Sample ID&Colour  Colour Change 
Requirement by 

the Client 

(a1)    
 Neon main 3-4 4-5 
    

 
Remarks: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is bad and 5 is good. 

 
 
 

 
 

* * *  End of Test Report  * * * 
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